
920 i ELITE
SCHWINN

INSTITUTIONAL CARDIO

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

25
28
29

4

36

37

32

6

7

3

8

12
30

31

32

25

2

35

40

89

79

20

21

22
78

38

39

23
89

10

16

21
22

24

15

13

56

118

14

1

118

85

86

87

5

88

28
29

82
33

84

81

8318

66

67
68

69

119

34

33

11

121

120

28 29
26

28

29 27

94
95

97

93
96

56
92

17
16

181



920 i ELITE
SCHWINN

INSTITUTIONAL CARDIO

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

104

115

112

20
100

116

108

21 3

21

114

111

109

117

113
91

10799

105106

103
102

101

45

110

9

57
90

21

89

80

5865
46

50

49

47
43

44

98

59

63

64

60

72

71

77

73

75 54

52

19
74

90
21

70

51

53

54

70

17

44

61

43
42

41

6255

48

182



REF# DESCRIPTION
1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
77
78
79

93900
93905
93913
93911
95160
98306
98307
98513
98156
93910
93906
93907
93902
93901
93904
95882
93148
93903
98137
95456
98437
95668
98438
98439
98440
93114
93253
95623
98522
95169
95669
95190
93229
95145
93908
93122
93912
98441
98442
95675
93918
98533
95196
95197
95477
95191
98538
93919
93920
91731
98523
93922
93584
93587
98444
92433
98527
93921
95933
93559
93817
98530
98526
93556
93558
98445
98546
93923
98446
95189
95192
95474
93916
93917
98542
98520
95681
93909

FRAME
COMPUTER MAST
SEAT TUBE
HANDRAIL W/ HAND GRIP CABLE
REAR STABILIZER
SEAT BACK PAD
SEAT BOTTOM PAD
COMPUTER
PEDALS
SEAT RAIL ENDCAP
COMPUTER WIRE 850L 8 PIN
UPPER HAND GRIP CABLE 1000L 4 PIN
HAND GRIP CABLE 1200L 4 PIN
CABLE BRACKET 8 X 14.5 PLASTIC
SPRING 0.6 X 9 X 150L
ROUND HEAD SCREW M5 X 0.8 X 15L
WASHER 5.5 X 13 X 1.0T
CONTROLLER WIRE 850L 8 PIN
PEDAL STRAP SET
NYLON NUT M6 X 1.0
WASHER 6.5 X 13 X 1T
SEAT STOP
SELF TAPPING SCREW M5 X 15L
SCREW M6 X 1.0 X 110L
ALLEN BOLT M8 X 1.25 X 16L
ALLEN BOLT M8 X 1.25 X 40L
HEX BOLT M8 X 1.25 X 20L
SPRING WASHER SW8
WASHER 8.4 X 17 X 2.0T
COMPUTER BRACKET END CAP
GRIPS, HANDLEBAR
HANDLEBAR PLUG
ROUND HEAD SCREW M5 X 0.8 X 12L
BOTTLE CAGE
HANDLEBAR SHROUD CAP 60 X 60 X 18.5H
GRIPS, HANDRAIL
HAND GRIP CABLE 600L 4 PIN
WASHER 6.2 X 19 X 2T
HEX BOLT M6 X 1.0 X 16L
SEAT RAIL FRONT COVER
POLY-V BELT 8V X 813L
INTERMEDIATE PULLEY 175 X 22W
WASHER 15 X 29 X 2t
INTERMEDIATE BEARING NK 15/16
WASHER 16 X 22.8 X 3t
C RING 15MM I.D.
SMALL PULLEY M8 X 28T
PULLEY LOCKNUT M8 X 1.25
PULLEY LOCKWASHER t=1.5
NYLON NUT M8 X 1.25
CONTROLLER
ROUND HEAD SCREW M4 X 0.7 X 15L
HEX NUT M4 X 0.7
WASHER 4.2 X 10 X 1T
SPRING WASHER SW5
SCREW M5 X 0.8 X 10L
HEX BOLT M10 X 1.5 X 35L
IDLER ARM
IDLER PULLEY 56 X 50 X 22L
DU BEARING 14 X 16 X 11L
KEY 5 X 5 X 8L
ALLEN BOLT M5 X 0.8 X 15L
SPRING 1.6 X 12 X 67
C-RING 8
C-RING 14
HEX NUT M6 X 1.0
SENSOR BRACKET 30 X 18 X 20L
SENSOR W/CABLE 580L
SCREW M3 X 0.5 X 8L
BOTTOM BRACKET SET
CRANK BEARING 6005 RS
SENSOR MAGNET
CRANK PULLEY 8M X 80T
SCREW M6 X 1.0 X 15L
DRIVE BELT 8MA-1040-15W
CRANK W/ PULLEY BRACKET
SEAT LOCKING BLOCK
SEAT RAIL

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

PART#

920 i ELITE
SCHWINN

INSTITUTIONAL CARDIO

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○ 183



REF# DESCRIPTION
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
102
103
104
105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120

93914
93924
95609
95604
93925
95576
95577
90595
95880
98525
93562
97970
98448
95182
95187
95199
95606
95198
98443
93926
95682
95683
95684
95685
93927
93928
93929
93930
93931
93932
93933
95686
95687
95688
95689
93934
97958
93935
93936
98550
90130
92953
93937
93938
93939
91547

BRAKE
LEFT SHROUD
SHROUD PLUG 23 X 18.7 X 13.5L
ROUND HEAD SCREW M5 X 0.8 X 20L
RIGHT SHROUD
STABILIZER END CAP
LEVELER NUT
LEVELER FOOT
HEX BOLT M8 X 1.25 X 90L
ALLEN BOLT M6 X 1.0 X 16L
SPRING WASHER SW6
BEARING 608ZZ
GUIDE ROLLER BRACKET
TRANSPORT WHEEL SLEEVE
TRANSPORT WHEEL
WASHER 8.5 X 26 X 2.5T
SCREW M4 X 12L
HEX BOLT M8 X 1.25 X 16L
WASHER 8.5 X 19 X 1t
SEAT TUBE PLUG
SEAT LOCKING LEVER
SEAT GUIDE ROLLER
SEAT WHEEL
SEAT WHEEL CAM AXLE
WASHER 10.4 X 26 X 2.0t
WASHER 10.7 X 16 X 2.0t
NYLON NUT M10 X 1.5
FLANGE NUT M8 X 1.25
HEX BOLT M6 X 1.0 X 70L
HEX BOLT M6 X 1.0 X 80L
HEX BOLT M8 X 1.25 X 150L
SPRING SLEEVE 6.2 X 14.5 X 13
GUIDE ROLLER SLEEVE 8.2 X 12.7 X 101L
GUIDE ROLLER SPACER 8.2 X 12.7 X 10L
SPRING 20 X 15 X 12.5L
C-RING 10
SEAT ADJUSTING BRACKET
HEX BOLT M8 X 1.25 X 12L
SCREW MOUNT ZIP TIE
HEARTRATE GRIP ASSEMBLY 8 PCS.
HEARTRATE RECIEVER SET
QUALITY SEAL
HARDWARE PACK
DECAL SET
OWNER'S MANUAL
920 ELITE SELL SHEET

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

○

TECHNICAL SERVICE               (800) 864-1270              FAX (877) 686-6466

PART#

920 i ELITE
SCHWINN

INSTITUTIONAL CARDIO

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

○ ○ ○ ○ ○

184




